

PHYSICAL TESTING REPORT

ceram

Queens Road, Penkhull, Stoke-on-Trent,
Staffordshire, ST4 7LQ, UK

tel: (customer enquiries) +44 (0)1782 764428
tel: (switchboard) +44 (0)1782 764444
fax: +44 (0)1782 412331
email: enquiries@ceram.com
web: www.ceram.com



0013

Dreadnought Tiles
Dreadnought Works
Pensnett
Brierley Hill
West Midlands
DY5 4TH

FAO: C.R Davenhill

Report of Tests on: Brown Paver Tiles 210x100x18

Your Reference: Smooth Brown Paver Tiles

Ceram Reference: (125534)-22917

Date Reported: 06-Nov-2012

Order Number: 26657

Date Logged: 30-Oct-2012

Date(s) of Test(s): 30-Oct-2012 to 31-Oct-2012

Skid Resistance of Clay Pavers

BSEN1344:2002 Annex F

	Direction A	Direction B
No.		
1	82	82
2	55	55
3	75	74
4	64	65
5	62	62
Mean	68	68

Overall Mean Slip Resistance Value: 68

The pavers tested can be classified as: U3

Method for the Determination of Unpolished Slip/Skid Resistance Value (USRV)

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report

A handwritten signature in black ink, appearing to read 'Simon Hall'.

Mr Simon Hall
Author

PHYSICAL TESTING REPORT



0013

Dreadnought Tiles
Dreadnought Works
Pensnett
Brierley Hill
West Midlands
DY5 4TH

ceram

Queens Road, Penkhull, Stoke-on-Trent,
Staffordshire, ST4 7LQ, UK

tel: (customer enquiries) +44 (0)1782 764428

tel: (switchboard) +44 (0)1782 764444

fax: +44 (0)1782 412331

email: enquiries@ceram.com

web: www.ceram.com

FAO: C.R Davenhill

Report of Tests on: Brown Paver Tiles 210x100x18

Your Reference: Smooth Brown Paver Tiles

Ceram Reference: (125534)-22917

Date Reported: 06-Nov-2012

Order Number: 26657

Date Logged: 30-Oct-2012

Date(s) of Test(s): 01-Nov-2012 to 01-Nov-2012

Skid Resistance of Clay Pavers

BSEN1344:2002 Annex F

	Direction A	Direction B
No.		
1	52	56
2	47	48
3	49	48
4	46	46
5	45	46
Mean	48	49

Overall Mean Slip Resistance Value: 49

The pavers tested can be classified as: U2

Method for the Determination of Polished Slip/Skid Resistance Value (USRV)

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report

Mr Simon Hall
Author